Barbarian Basketball Systems Inc.
Titanium Series

ADJUSTABLE BASKETBALL SYSTEM
ASSEMBLY INSTRUCTIONS AND OWNER'S MANUAL

Model - GC-5x54

a I
A warniNG A °

FAILURE TO COMPLY WITH ANY OF
THE WARNINGS IN THESE INSTRUCTIONS
MAY RESULT IN SERIOUS PERSONAL
INJURY.

FAILURE TO COMPLY MAY ALSO
RESULT IN PROPERTY DAMAGE.

PLEASE HEED ALL WARNINGS AND
CAUTIONS TO ENSURE YOUR SAFETY.

DO NOT ATTEMPT TO ASSEMBLE
THIS SYSTEM WITHOUT CAREFULLY
READING AND FOLLOWING ALL
INSTRUCTIONS. BEGIN BY IDENTIFYING
AND TAKING INVENTORY OF ALL PARTS
USING THE PARTS LIST PROVIDED.

N /

Keep this instruction manual in case you have to contact the manufacturer for replacement parts.



bryan
Typewritten text
Barbarian Basketball Systems Inc.
Titanium Series

bryan
Typewritten text
Model - GC-5x54


"salinful |elUap ploAe

01 Buife|d ueym pienbyinow e teapp
Juswdinba pabewep uo Aejd JanaN
'asn yoeo alojaq Jieday ‘Ayljigelsul
pueisnijo subis ‘esempiey a8soo|

10} 8sn yoea a10jaq walsAs yoayn
‘Ale1eipawwi 1ied jeyy @oe|dal

‘sjed |991s Aue pajesiauad sey jsni

11 "|]aweus Jo1191xa Ylim juiedal pue jsni
anowal Aj9yo|dwod “1snu Joy Ajuenbal
sjled |ejaw ||e pue ajod }o8yn

‘]Ie} pue }snJ ued ajod "ajod wou}

Aeme |eliarew oluebio pue tojem dasy)
‘19U ul 8|buejus

Aew s108[qQ ("Ss18 ‘seoeyoau ‘sayolem
‘sBull) Aijemal Jeam jou op ‘Ae|d Buling
"walsAs isnlpe 0} uaip|iydo mojje Jou 0Qg
"s)ied Buinow wouy Aeme siabuly pue
spuey daay ‘yybiay bunsnlpe uaypp
‘ajod uo Ae|d Jo ‘qui|o ‘epl|s10u 0
Jau 1o ‘Wl ‘pieogyoeq

Y}IM ]10BJUOD Ul 8WOD 990B}/Y}99)
J11n220 p|nos Ainful snoliag "1au pue
‘pieoQgyoeq ay) woll Aeme aoey s, 9h|ed
doay ‘sanianoe adAy yunp Bulwiopiad
uaym Ajje1oadsa ‘Aejd bulung

‘Alajes

9|qIssod se uoOoS Se Wil 8y} oses|ay
"sJayjo Bulinful pioAe 1o aouejeq
ulebal 01 Ajjaluq wil ayy wodj buey AjuQ

\-

‘walsAs ayy o
uoljelado ajes 10j S9|NJ 8S8Y]} MO||0) pue
mouy siahe|d ||e 1By} 8JNSUS }SNW JOUMQ

"JOVINVA ALHId0Hd JO/ANV
AANCNI SNOIFI3S NI LTNS3H AVIN

SONINIVM 3S3FH1L Od Ol m_N_D.__<W

1SN 10BJU0D ‘palinbal sl 8oue)sISSE |BOIUYDODY )| ©
"2in|le) WalsAs ul}nsal p|nod 8SNSIW 40 UOIS0JI0D ‘BlewWi|D) @

"uoljeoo| 8jod jo snipeJ (W/) "} 0Z Ulyim saul
Jomod peaylaAo ou ale aiay} ainsug "saul| Ja)jem pue seb ‘sa|qeo
Jamod punosbiapun ayeoo| 0} Auedw oo Ajjiin joejuod ‘bulbbip elojeg e

‘Ae|d Bulinp ajeledas 0} suojoas ajod ay} moje
p|noo 0s op o0} aJnjied ‘(a|qeaijdde 1) Aluadoud suonjoss ajod ayy1eas e

‘uolnesado siy) 10} pepuswiwoosal aie a|jdoad § @

‘uolneos awallxe asn ‘Alqwasse Bulnp Jeppejeasny)| e

‘Aluadoud pajesado pue ‘paulejulew ‘pajjeisul jJou si

woalsAs sy JI sisixa Ainful snouas Jo Aljigeqold ybiy v "Ainfui 1o juapiooe
JO YS11 8y} @onpal 0} pue uonelado Jadoud 10j [BIJUBSSS SI UOISIAIadns pue
asn ‘Alquasse a)19|dwoo pue tadold "A|njaied suononuisul ay) bBuimoj|oj
INOYlIM WalsAs siy) ajquasse 0} Jdwalje jou op ‘A}ajes ainsus o]

"walsAs ayj jo uoljesado

8JBSs J0J S9|NJ 8S8Y) MO||0) pue mouy siahe|d ||e 1By} 81nSusd }Shw JoaumQ

ALNVHEVYM AIOA TTIM ANV IDOVIAVA ALYIJO™d ‘AYNINI SNOIY3S
NI LTNS3H AVIN SNOILONHLSNI AL34VS ISIHL OA OL FdN1IvA
\ J

"dOVINVA ALY3IdOdUd JO/ANV AUINFNI SNOIYIS
NI LTNS3H AVIN SONINYVM 3S3HL MOT104 Ol FdNT1IvVd

W snowonuisni atasvs




PART LIST

PARTS LIST
ITEM|QTY [DESCRIPTION
A 1 15"x5"Main Pole
B 1 |Actuator
C 1 |Actuator plastic sleeve
D 1 |Pole/gusset padding HARDWARE LIST
E 2 |Mounting plate ITEM|QTY|DESCRIPTION
F 1 [Main Extension Arm 1 10 [Nylon Washer M12
G 2 |Upper Extension Arm 2 1 |Stud M12x265
H 1 |Backboard 3 2 |Hex bolt M12x240
I 1 |Flex rim 4 1 |Hex bolt M12x210
J 1 [Rim Height Sticker 5 2 |Hex Bolt M12x105mm
K 1 |Rim Pad (Pre-attached) 6 2 |Hex bolt M12x55
L 1 |Crank 7 2 |Hex Bolt M12x35mm
UNDERGROUND PARTS 8 | 20 |Flat washer M12
U1 Anchor Template 9 11 [Nylon nut M12
U2 | 4 |16mm Anchor J-bolts 10 | 1 |Steel Sleeve
U3 Thick washer for J-bolt
U4 | 12 |Hex nut M16
U5 | 4 |Anchor Rebar 36"L
U6 | 4 |Lock Washer M16

RIM HARDWARE

1 4 [Hex bolt M10x55 mm
12 8 |Washer M10
13 4 |Flange nut M10

9\
10
C
g 9| V7 A
e L) 9
5 4\" !" B
‘.ri.)) 5 1
el
89\ = RVAN
1 u
us




INSTALLATION (Day 1 to Day 4)

Prior to anchor system and goal assembly, call utility services for location of underground

utility lines before you dig.

This assembly needs 5 days totally.

Day 1: Anchor system installation.
Day 2-4: Allow concrete to cure.
Day 5: Complete basketball system installation.

THREE PEOPLE ARE NEEDED TO ASSEMBLE THIS UNIT

Tools and materials required for assembly

Two Adjustable Wrenches
1-1/8" Wrench

9/16" Wrench

3/4" Wrench

11/16" wrench

1" Wrench

Hammer or Mallet

NooswN =

Day 1

Anchor system installation

1. Locate your system close to or on the court. Dig
a hole as shown in figure 1. Bell out the bottom.

Assemble anchor system as shown in fugure2:
Thread nut M16 (U4) all the way to bottom of
threads on J-bolt (U2) insert threads of J-bolt
(U2) through hole on anchor plate (U1) and
secure with nut (U4).

Note: Each leg of anchor bolts should face
the anchor bolt to the right. See Figure 2.

2. Mix and pour concrete into hole.
follow instructions on concrete
bag. Stop about 8" below playing
surface.

3. Insert4 Rebars (U5)into concrete
8" apart making a square in center
on hole.

4. Continue to pour concrete into hole.
Use a concrete form or wooden form
for top 4", until concrete flush with
playing surface.

5. Push anchor system into concrete and
agitate to eliminate voids in concrete,
level and square anchor plate (U1) to
playing surface. Clean off any concrete
on anchor plate and exposed threads.

You are finished with anchor system.
Allow concrete cure a minimum of 72hrs.

— 4 —

8. Concrete 12 Bags (80lbs/bag).
9. Electric Drill
10. Carpenter’s Level
11. Aminimum of two Ladders
12. Water Supply
13. Tape measure
14. Shovel

# WARNING

Before digging hole for anchor system, check for
buried power, gas, water, and telecommunication

lines! Failure to do so could result in serious or fatal
injury! Contact your local utility company if unsure.

l«——16" Dia —
Play surface Il il

A e

Figure1 o T

.q .5 '
a :
4 i I 4 4
B
42u < R g dq
: a

- %
N . <
4 < g
a 4 < .
b \
a ik o2
Y < B .

Warning
Never continue to assemble your
system without following cementing
instructions. Failure to do so may
cause serious personal injury or
property damage.




INSTALLATION (Day5)

A hammer or mallet may be needed during assembly.

1. Place the Pole on the Anchor system.
Slide one Thick washer M16 (U3) over 9
each J-bolt (U2). Lift the Pole (A) onto
Anchor system, secure with one thick
washer (U3), one Lock washer M16 (U6)
and one Hex nut (U4) for each J-bolt.
See Figure 4.

Front side

If the Main Post (A) is not exactly
vertical, adjust the 16mm J-Bolt Hex
Nuts (U4) located under the Post base
(A). Tighten all of the Hex Nuts (U4)
Above Post base when Main Post (A) is
vertical.

Back
side

NOTE: Face the Main Post (A) with Actuator
Bracket facing away from playing court (as
shown in FIGURE 5).

2. Attach Actuator mounting plate (E) to Pole (A).
Secure Actuator mounting plate to the bracket welded on backside
of Pole (E) with 2 Hex bolts M12x35 (#7), one Hex bolt M12x105mm
(#5), 6 Flat washers M12 (#8), 3 Lock nuts M12 (#9). See Figure 6.
Tighten all three nuts.




INSTALLATION (Day5) 6@

3, Attach Lower Extension arm (F) to Pole

(A), as shown in Figure 7.
Secure it with one Hex bolt M12x240 (#3), % —

two Flat washers M12 (#8), two Plastic
Washers M12 (#1), one Lock nut M12 o \

(#9) . See Figure 7.

Note: make sure Plastic washers go
between Lower Extension and Pole.

Slide Plastic sleeve

<>overActuator
¢

F
\l\ 9
8 \
\ /®
\\\
/\
9/(§>D|
STEP 4 '
V( 8 |
3 10 = |
€ I
I
. -
A—- B~ ’ \< 1
STEP 5

4. Attached Actuator (B) to Lower extension

Arm (F).

Slide Actuator plastic sleeve (C) over top of
Actuator (B), align the hole in the Plastic sleeve
with the hole in the Actuator, slide one Steel
Sleeve (#10) thru both parts, see Figure 8.
Hold the Actuator assembly, align Steel Sleeve
with the Rear hole of Lower extension Arm (F),
Attached them together with one Hex bolt
M12x240 (#3), two Flat washers M12 (#8), and
one Lock nut M12 (#9).

. Attached Actuator (B) to Actuator mounting

plate (E). See Figure 8

Move Actuator between two Mounting plate (E),
secure them together with one Hex bolt
M12x105 (#5), two Flat washer M12 (#8), two
Plastic washers M12 (#1), and one Lock nut
(#9).

Do not over tighten this bolt.

Note: make sure Plastic washers go between
Mounting plate (E) and Actuator (B). It prevents
painted parts from being scratched.

Attach Crank (L) to the bottom of Actuator with
supplied Lock pin.



. Attach Upper Extension arm (G)to
Pole (A),
using one Hex bolt M12x210 (#4), two
Flat washers M12 (#8), two Plastic
washers M12 (#1), and one Lock nut
M12 (#9). See Figure 9.

Note: The plastic washer should be placed
between Upper extension arm (G) and Pole
pivot tube (A).

1

6;9% |

7. Attach Backboard (H) to Lower Extension arm (F).
Turn crank to lower support frame (F) until against
safety stop.
With 3 capable adults, raise the Backboard assembly
up and connect Lower Extension arm (F) to the
Backboard Bracket using one Stud M12x265 (#2), 2 8
washers M12 (#8), 2 Plastic washers M12 (#1), and 2
Lock nuts M12 (#9).

safety stop

L

L

. Attach Backboard (H) to Upper
Extension arm (G).
Connect Upper board arm (G) to the
Backboard edge using 2 Hex bolts M12x55
(#6), 4 Flat washers M12 (#8), 2 Plastic
Note: washers M12 (#1), and two Lock nuts M12

1. Slide the Stud thru from outside of Vertical tubes. After (#9).
the stud is installed, plug end caps into the holes on the
vertical frame, to keep bees from holes. 4pcs plugs can be
found in the hardware pack or manual pack.

2. The plastic washer goes between backboard bracket (H)

Tighten this bolt snugly. See Figure 9.

Tighten the two bolts and nuts snugly.

See Figure 9.

9. Attach Goal (I) to Backboard (H).
Remove the Rim box cover, put Goal
against Rim pad (Pre-installed), secure it
with 4 Hex bolts M10x55 (#11), 8 Flat
washers M10 (#12), 4 Flange nuts M10
(#13) See Figure 10.

Tighten all four bolts and nuts.

Put Rim box cover back and secure it with
removed screws.




Apply Rim Height Sticker

Use a tape measure to crank rim up to exactly 10' from playing surface. Make a line
mark on the Actuator (B) against bottom edge of Actuator Sleeve (C).

Crank the rim all the way down to the extreme end. Peel and apply Rim Height
sticker to outside of Actuator (B) lining up the mark with the 10' mark on the Rim
Height Sticker.

See Detail B.

/Actuator sleeve (C)
”
e
o Rim Height
sticker
£
Apply Pole pad and Lo
Gusset pad as shown.

10ft

=
Detail B
Pole padding— >
=
Gusset
padding B
N~




